251030

Assembly Instructions

BED137BK




(en)
(&)

General Guidelines

Please read the following instruction carefully and use the product accordingly.
Please keep this manual and hand it over when you transfer the product.

This summary may not include every detail of all variations and considered steps. Please contact us when further information and help are needed.

Notes

The product is intended for indoor use only. The product must be assembled and used in accordance with the provisions of the manual. Personal injury and/or
damage to product may occur if products are used outside of their intended purposes and/or if products have been changed/modified from their original design.
The seller does not assume any responsibility or liability with respect to any injury/damage caused by incorrect assembly or improper use.

Avoid long-term exposure to humid environments to prevent mildew.

Keep the product away from fire sources and high temperatures. Do not expose the product to direct sunlight.

Do not place any hot objects on the surface of the product.

If there are any defective or missing parts after unpacking, please cease assembly immediately and contact us.

Please assemble the item on a spacious surface and do not place the unwrapped product directly on the ground to avoid product damage.

Please do not stand or sit on the wooden boards.

Please wear gloves during the assembly and/or disassembly process to avoid scratches from any sharp edges.

Please match the corresponding part and fitting based on the part number in the manual.

If the part does not match with the fitting, please check the piece as specified in this manual.

During assembly, first loosely align all screws with the corresponding pre-drilled holes and then tighten the screws one by one.

Periodically inspect screw tightness while the product is in use. If necessary, retighten to ensure structural integrity.

If you accidentally spill water or another liquid on the surface, immediately wipe clean with a dry towel.

Please keep the product away from sharp, pointed objects and corrosive substances to prevent product damage.

Please place this item on level, solid ground during use.

Warnings

During assembly, keep all small parts out of the reach of children. It may be fatal if swallowed or inhaled.

Children should not climb or play on the product in order to avoid tipping over the furniture and causing serious injury.

To avoid the potential dangers of suffocation, please keep all parts and packaging (film, plastic bags, foam, etc.) away from babies and children.
Keep sharp objects and corrosive items away from the product to avoid any damage or injury.

Do not shake or move violently during use to avoid tipping over the product.




Parts List (EN)




Parts List (EN)

3 4

1PCS : 1PCS

2PCS 2PCS 2PCS 4PCS

2PCS 1PCS

1PCS 1PCS

1PCS : 1PCS L 1PCS 2PCS 12PCS




Hardware 1ist (EN)

<> Q 7
ZE GT—I% @ .ﬁ
6PCS 4PCS 1PCS 24+2PCS
E F G H
~ L
‘ﬁ
O
1PCS opcs | 10%70 12+2pcs|  M8%40 | e+1pCS
J K
M8*%50 | 4+1pcs| M6*%12 |60+4rcs] MO%28 |18+2pcs] M6*45  |14+1pCS
M P
<> > |
( @ | ™
STH*30 | 9+1pPCS 6+1PCS M6 g+ipcs| 3. b*14 | 6+1Pcs
\b
@6%80mm | 5+1pcs| P6%40mm |14+1pcs] D6%30 |22+2pcs] D 15H%9. Hl24+apcs
U V W X
O
M8*12. 5| 4+1ipcs| 10%19  28+2pcS M8 4PCS M4 1PCS

—4-—




Hardware 1ist (EN)

Y /
@) ([((
S (((f(((((,(@
1PCS M6%25  |12+1PCS

Installation suggestion: 1-2 people

/N

Note: The nut of the air pressure rod is in a removed state. If the
air pressure rod fails to press in place after being pressed down,
please slightly lift the bed and press again to exhaust the air inside
the rod. Only then can it be pressed in place normally

N/

S pecial attention!!! Using the wrong screws can cause the

wooden board to crack, so please pay attention to the size of the
screws used




STEP 1

Note: The side with the screws is

on the outside.

T, Qx3RCs
/ Sx2PCS
@ Tx6PCS

=

Note: The side with the screws is
on the outside.

4

Align the arrow
on the Cam-lock
to the Cam-bolt
head and insert
the Cam-lock.
Ensure Cam-lock
is fully inserted.

INSERTING AND TIGHTENING CAM-BOLT

_ X
| &

&> B B D

Insert Cam-lock
with arrow align
to Cam-bolt head

CORRECT WRONG

0p)
_l
U

Rx6PCS

V¥4

Sx4PCS

2
2

,,,,,

55

)

INSERTING AND TIGHTENING CAM-BOLT

b o iX

Place Cam-bolt on pre-drilled  Shoulder is flushed (on the  ghoulder is above the panel.
hole and screw in vertically same level) with the panel.




STEP 3

Align the arrow
A on the Cam-lock
to the Cam-bolt
head and insert
the Cam-lock.
Ensure Cam-lock

is fully inserted.

5
el
-

\\\@ .

e T INSERTING AND TIGHTENING CAM-BOLT

. ~ v X
2 ) &

IS Insert Cam-lock
g\‘\\) Tx6PCS with arrow align CORRECT WRONG

to Cam-bolt head

STEP 4

g, Lx4PCS
M6X45 -7 -




STEP 5

80% locked

S~ —

Kx16PCS

Px6PCS

<N
NNV
N \
<~ \

~

=~

Please reserve space for adjustment
to ensure that the top plates No. 13
and No. 14 are flush with the upper
end of the bed head




All screws are 100% tightened

@ {§
ST5X30

% Sx2PCS 1l

ST E P 7 INSERTING AND TIGHTENING CAM-BOLT
o

} &
&S D DB

Insert Cam-lock
with arrow align CORRECT WRONG

to Cam-bolt head

\ 11#><1Pc$

Zx4PCS

SMM&&WWM&W
Qx2PCS the two corners of each
bottom

Sx2PCS

Tx4PCS \ Gx4PCS | _ o _ RN =

G




STEP 8

Align the arrow
on the Cam-lock
to the Cam-bolt
head and insert
the Cam-lock.
Ensure Cam-lock
is fully inserted.

% Rx4PCS
/ Sx4PCS
Tx4PCS

—10—

INSERTING AND TIGHTENING CAM-BOLT

Y

‘@ o ﬁ/

X

Place Cam-bolt on pre-drilled  Shoulder is flushed (on the  ghouider is above the panel.

hole and screw in vertically same level) with the panel.

4
& @

Insert Cam-lock
with arrow align CORRECT

to Cam-bolt head

INSERTING AND TIGHTENING CAM-BOLT

X

S D DD

WRONG




STEP 9

INSERTING AND TIGHTENING CAM-BOLT
Lo R
Ry,
~S
SHOULDER -
/ / X N
ﬁ ssS
w w w R
Place Cam-bolt on pre-drilled Shoulder is flushed (on the  ghoulder is above the panel.
hole and screw in vertically same level) with the panel.

Align the arrow \
A on the Cam-lock v
to the Cam-bolt
head and insert
the Cam-lock.

Ensure Cam-lock
is fully inserted.

Stick rubber stickers on the two corﬁ@rs of
each bottom

2
=g &

INSERTING AND TIGHTENING CAM-BOLT

_ v KX
| &

\ Gx4PCS
&> & S D
% RX4PCS Insert Cam-lock
with arrow align CORRECT WRONG
to Cam-bolt head
> Sx4PCS
Tx4PCS 11




STEP 10 A

V — T

\ P (;z\ 57

N Lt
Ax2PCS N J&

~

Jx8PCS T

Vx8PCS

Stick rubber stickers on the two corxsrs of
'\555 each bottom
¥

Q§§§§§ Gx4PCS
& | Sx4PCS




STEP 12

9#x2PCS 5 P \
: [ ve® o ol
Zx8PCS 0 | 5 |
A A )
) |Fxapcs \ /
: \ J ,
\
Jx8PCS N I

STEP 13

Jx4PCS




STEP 14

U N - B
texas| \\\fi\@Y\l oV 7%
Ix4PCS ~
8 M8X50 -
% Ux4PCS Note: When assembling, first insert the U accessory into the
board, then tighten the screw.Note that the direction of the U
Vx4PCS parts should be aligned with hole position. If the screws cannot

be locked, you can twist the U parts.

STEP 15

Please do not install the screws
of the air pressure rod yet.
When tightening the screws of the

- pneumatic rod, there is still room
: for movement in the front and
hack. Please adjust it yourself

Cx1PCS

Jx8PCS




STEP 16

<
7
B {ﬁ(.
JI1
I | &
The direction of this hole is upward 5
=
¢y |Bx4PCS B
- N
/7 b
Jx8PCS / N
M6X12 // Flip the frame 180°

\
\

STEP 17 \

N\
NN

Flip the entire iron frame to install component A, —=
pay attention to the direction of component Alll

Ax4PCS

Jx16PCS

Vx16PCS




STEP 18

Repeat step X2

T

8#x4PCS

@
@
)

M6X45

Lx8PCS

After installation, rotate it to the back for
the next step of installation

@

Ox8PCS

STEP 19

This adjusting foot can be

W x4PCS

Jx8PCS

]

| used to adjust the height when|
| the bed frame is placed on




STEP 20

12#x1PCS

S '\\\3\7
§;\\\J\}\\\' g
L

STEP 21

25#x12PCS

N




_~ Pressing down firmly at the

center point is the most suitable {tjs recommended to have two
way to lower the bed board people for the installation: one to
install the air pressure rod nut,
and the other to lift the bed frame
\ii,_, to prevent it from toppling over

N <

LTI

pmen—

[T

pre-assembly. Please ensure to install
1) | E#x1PCS \ the air pressure rod and lock all screws

gy -
/This screw has been removed before j

STEP 23




